

Test Report

Report No.: U00904210906418E

Query Password: QW4093

Date: Sep. 13, 2021

Page 1 of 4

Applicant: ShenZhen YiHua Trading Company Ltd.China**Contact information:** GuangDong LongGang District, ShenZhen No.201-8, Building A, Block 5, QiDiXieXin Science and Technology Garden**The following sample(s) was (were) submitted and identified by client as:**

Sample Description : STAINLESS STEEL PET FOUNTAIN

Model/Style No. : B08D8JKPLL,B08XX5DRQT

Brand : ORSDA

Manufacturer : ShenZhen YiHua Trading Company Ltd.China

Address : GuangDong LongGang District, ShenZhen No.201-8, Building A, Block 5, QiDiXieXin Science and Technology Garden

Sample Received Date : Sep. 6, 2021

Testing Period : From Sep. 6, 2021 to Sep. 13, 2021

Test Request : Please refer to next page(s).

Test Result(s) : Please refer to next page(s).

Shen Zhen UONE Test Co., LTD.

Prepared by



Lili Zeng

Checked by



Lin Zhu

Approved by



Levent Liang

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0.

Test Report

Report No.: U00904210906418E Query Password: QW4093 Date: Sep. 13, 2021 Page 2 of 4

Summary of Test Results:

<u>TEST REQUEST</u>	<u>CONCLUSION</u>
(1) Client's Requirement Composition analysis	PASS
PASS = Comply with the requirement of client	

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0.

Test Report

Report No.: U00904210906418E

Query Password: QW4093

Date: Sep. 13, 2021

Page 3 of 4

Test Material(s) List

Material No.	Description (Location)
1	Silver metal (pet stainless steel water dispenser)

Test result(s):

(1) Composition analysis

Test Items	Test Method/Equipment	MDL (%)	304 stainless steel brand Limit	Test result (%)	Conclusion
				1	
Chromium (Cr)	EPA 3050B: 1996 & EPA 6010C: 2007, Inductively coupled plasma atomic emission spectrometry /ICP-OES	0.001	18.00-20.00	18.1750	PASS
Nickel (Ni)		0.001	8.00-10.50	8.0830	PASS
Manganese (Mn)		0.001	≤2.00	0.9026	PASS
Silicon (Si)		0.001	≤1.00	0.2399	PASS
Phosphorus(P)		0.001	≤0.045	0.0242	PASS
Carbon (C)	GB/T 20123-2006 / High-frequency infrared carbon and sulfur analyzer	0.0050	≤0.08	0.044	PASS
Sulfur (S)		0.0005	≤0.030	0.004	PASS

Note:

1.

% = percentage by weight, 0.1% = 1000 mg/kg = 1000 ppm.

2.

MDL = method detection limit.

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0.

Test Report

Report No.: U00904210906418E

Query Password: QW4093

Date: Sep. 13, 2021

Page 4 of 4

Photo(s) of Sample:

*****End of Report*****

This report is considered invalidated without the Special Seal for Inspection of the UONE, This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample tested. Without written approval of UONE, this report shall not be copied and published as advertisement.

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0.